
~lo: i0;chol tJlovY1olou SD .. - Hor;con 

State of Wisconsin \\ DEPARTMENT OF NATURAL RESOURCES 

October 14, 1986 

Mr. Edward Marshall, President 
Oconomowoc Electroplating Company, Inc. 
W2573 Oak Street 
Ashippun, WI 53303 

Carroll D. Besadny 

Secretary 

BOX 7921 
MADISON, WISCONSIN 53707 

IN REPLY REFER TO: 4430 

SUBJECT: Oconomowoc Electroplating Company, Inc. 
RCRA Facility Assessment 
WID 006100275 

Dear Mr. Marshall: 

Enclosed is a copy of RCRA Facility Assessment (RFA) prepared by the 
Department of Natural Resources for Oconomowoc Electroplating Company, Inc. 
(OECI) located at W2573 Oak Street, Ashippun, Wisconsin. 

The purpose of the RFA is to: 

1. Identify the solid waste management units, 
[...]
facility did not submit a hazardous waste "Part A" permit application or a 
Hazardous and Solid Waste Amendments (HSWA) "Certification Regarding Potential 
Releases from Solid Waste Management Units." A RCRA Part B permit application 
was never called in for OECI. OECI never received an interim status 
determination from EPA or an interim license from Wisconsin DNR for storage or 
disposal . 

The Department's first hazardous waste regulation inspection was conducted in 
April, 1981. During that inspection, the Department documented that OECI was 
violating the 90-day storage limit for hazardous wastes as well as numerous 
other violations. DNR has documented that OECI has exceeded the 90-day 
storage limit almost continually since that time. Consequently, OECI is a 
hazardous waste storage facility that is in violation of hazardous waste 
storage, licensing, construction, financial responsibilities, liability 
coverages, and management of hazardous waste requirements (see Attachment 1). 
The lagoons at the facility are hazardous waste surface impoundments. 

A Comprehensive Environmental Response, Compensation and Liability Act 
(CERCLA) preliminary assessment was performed in May of 1983. The site 
received a HRS score of 31.86 and is on the National Priority List. By letter 
dated September 18, 1985, the U.S . EPA notified OECI that they had been 
identified as a responsible party under CERCLA for the documented release or 
threatened release of hazardous substances at the OECI site . In this same 
letter EPA offered OECI the opportunity to voluntarily conduct a Remedial 
Investigation/Feasibility Study <RI/FS) of the site. In a meeting held on 
October 9, 1985 OECI informed the EPA that they did not have the financial 



- 3 -

resources to conduct an RI/FS and formally declined to participate in the 
CERCLA process (See Attachment 2). A superfund financed RI/FS was scheduled 
to begin during the first quarter of federal fiscal year 1986, but has been 
delayed because of the lack of adequate funds. As soon as superfund is 
reauthorized, money will be allocated to begin the RI/FS process. 

The HSWA Initial Screening and Facility Management Plan were conducted in 
December of 1985 and March of 1986, respectively, by Wisconsin DNR. These 
reports concluded that OECI is environmentally significant. EPA concurred 
with DNR's decision in August, 1986. 

DNR files show that the company has frequently expressed their financial 
limitations to comply with wastewater and hazardous waste regulations. OECI 
has also indicated, as noted previously, that they do not have sufficient 
money to participate in the CERCLA investigation of their site. 

OECI is also subject to Chapter 144, Subchapter II (Water and Sewage), and 
Chapter 147 (Pollution Discharge Elimination), Wisconsin State Statutes. 

OECI's continuous violations of its Wisconsin Pollutant Discharge Elimination 
System (WPDES) Permit limitations have resulted in 1981 and 1985 judgments 
issued in Dane County Circuit Court that required OECI to upgrade its 
wastewater treatment system to meet water quality or treatment technology 
based effluent limitations (see Attachment 1). In the 1985 judgment, it was 
found that OECI had failed to comply with the 1981 judgment. As a result, 
OECI was assessed $47,000 in forfeitures. This money was to be used to study 
the extent of contamination of the adjacent wetland and Davy Creek caused by 
violations of OECI WPDES permit limits. This money has been set aside to be 
used as the state's 10% contribution for any CERCLA related clean-up 
activities. In addition, the 1985 judgment included two provisions pertaining 
to continued hazardous waste violations. The 1985 judgment required OECI to: 

a. Dispose of all on-site hazardous waste treatment system sludge within 
90 days (by May 23, 1985). 

b. Comply with Chapter NR 181, Wisconsin Administrative Code. 

However, inspections of the facility confirm that OECI is not complying with 
the 1985 judgement. As a result, WDNR has referred OECI on June 2, 1986, to 
the Wisconsin Attorney General, and a lawsuit against the facility was filed 
on August 1, 1986 (see Attachment 3). 

UNIT DESCRIPTION: 

1. Wastewater Impoundments: 

The wastewater treatment system at OECI has undergone a continuous change 
as a result of pollution abatement orders issued in 1963 (Order 1-64J-17 
issued on February 13, 1963), and 1969 (Order 4B-70-IU-35 issued on May 6, 
1969). A compliance schedule was contained in its NPDES/WPDES discharge 
permit issued November 30, 1973. With the exception of the two package 
treatment units, one for cyanide destruction and one for hexavalent 



- 4 -

chromium reduction, no part of OECI's treatment system prior to 1981 has 
received an approval from the Department. Neither the cyanide nor 
hexavalent chromium package treatment unit is now being utilized. 

The two unlined settling lagoons were constructed as part of the 
wastewater treatment system in 1972 (dimensions - 20 x 40 x 8 feet deep). 
In April, 1981, final plans were approved by the Industrial Wastewater 
Section of the DNR for modifications and additions to the facility's 
wastewater treatment system. Waste neutralization, clarification, sludge 
dewatering, and effluent wastewater filtration were approved. These 
modifications should have eliminated the settling lagoons from the 
wastewater treatment system and the lagoons should have been cleaned-up, 
lined, and used only as emergency holding lagoons. Discharge of the 
treated process wastewaters flows through a wetland area approximately 
100 yards before reaching Davy Creek. In 1984, Phase II wastewater 
treatment modifications were approved by DNR. As a condition of that plan 
approval, the two lagoons should have been emptied and closed in a manner 
acceptable to the Bureau of Solid Waste Management. This has not 
happened, and as recently as February, 1986, site inspections have 
documented discharges from the company's wastewater treatment building 
flowing into the impoundment. 

Due to the untreated discharges of electroplating wastewaters prior to 
1972 and inefficient operation of the wastewater treatment system and 
lagoons since 1972, the wetland area located southwest of the facility and 
Davy Creek have been heavily contaminated with metal sludges. 

2. Wastewater Treatment System: 

A plan approval for the cyanide'and hexavalent chromium package treatment 
units was issued to the OECI on June 13, 1966. In 1972, two unlined 
settling lagoons (discussed above) were installed to settle out the metal 
hydroxides. The lagoons were not approved by the Department. OECI also 
installed five unapproved clarifier units to replace the settling 
lagoons. In Apri 1, 1981, and December, 1983, Phase I plans, covering the 
installation of two solids contact clarifiers, a sludge holding tank, and 
hanging bag sludge dewatering filters, were approved. On April 10, 1981, 
final plans were approved for modifications and additions to OECI's 
treatment system. The plans called for the segregation of cyanide and 
hexavalent chromium wastewaters (cyanide destruction with chlorine gas and 
hexavalent chromium reduction with sulfur dioxide), waste neutralization, 
clarification, sludge dewatering, and effluent filtration with a 
diatomaceous earth filter and starch xanthate body feet (needed to meet 
water quality based effluent limitations). However, the treatment system 
failed to provide an effluent that meets the limitations set in the 
stipulated agreement of March 24, 1981, between OECI and the Department. 

Phase II plans to upgrade the cyanide and hexavalent chromium treatment 
processes to complete the concentrated acid and alkaline bath dump 
collection systems, to install a sulfide polishing system, and to upgrade 
the final filtration system were approved on June 1, 1984. The plan 
approval was subject to the conditions that: 

Existing concrete floor channels not be used as open channels to 
direct wastewaters to the treatment system, 



- 5 -

A second pressure filter be Installed to provide a wastewater 
filtration rate of less than 5 gpm/sq ft of filter media, 

The installation of air scour to the pressure filters be considered, 

The two lagoons, nearly filled with electroplating sludges (F006), be 
closed according to Ch. NR 181, 

The wastewater treatment electroplating sludges (F006) be disposed of 
according to Ch. NR 181, and 

Existing and proposed treatment systems be operated as effectively as 
possible. 

The Phase II plans included a few changes to the cyanide treatment system 
and minor additions to the chromium treatment system. Changes of the 
cyanide treatment system included installations of a backup pump in the 
cyanide collection sump, a nonadjustable flow controller set at 15 gpm 
(the design flow), and in-line mixers in the recirculation piping of 
chlorine gas injection points. Cyanide treatment system effluent flows to 
the existing neutralization tank and then to the clarifiers. 

The additions to chromium treatment system (consist of two stage acid 
sulfonation to reduce hexavalent chromium) included installations of a 
backup pump in the chromium collection sump, a sulfuric acid feeder in the 
first stage regulated by a pH probe, a nonadjustable flow controller set 
at 15 gpm (the design flow), and in-line mixers in the sulfur dioxide gas 
injection systems of both stages. The additions also included routing of 
concentrated acid dump holding tank bleed to the chromium collection 
sump. Effluent of chromium treatment system will flow to the existing 
neutralization tank. 

Phase II plans also included that: 

a. A permanent piping system be completed between process line tanks and 
the appropriate acid or alkaline bath dump holding tank, 

b. Flow from neutralization sump (restricted to design flow rate of 
80 gpm) be pumped to a flash mix coagulation tank, then to a 
flocculation tank, and finally to the two clarifiers, and 

c. The starch xanthate addition be replaced by a sulfide polishing system 
to form suitable metal sulfides. 

However, OECI did not comply with Phase II plans approved. An inspection 
of OECI's wastewater treatment system on May 21, 1985, by Department staff 
showed that: 

OECI's final filtration flow rate was exceeding the limit of 5 gpm/sq. 
ft. of filter media, 

OECI did not provide a filter backwash storage tank, 



- 6 -

0ECI did not provide the necessary sludge dewatering capacity, and 

0ECI did not close the old unlined lagoons. 

The Department staff informed 0ECI about previous violations. However, 
the facility did not respond and has not yet corrected any of these 
violations (violating its WPDES limitations and the 1985 court judgment 
that requires 0ECI to meet the WPDES limitations). 

0ECI has conducted recently mostly zinc plating and aluminum anodizing in 
addition to little nickel and cadmium plating operations. 

0ECI's discharge monitoring reports <DMR's) (as a result of the facility's 
inefficient and inadequate wastewater treatment system) show numerous 
violations of WPDES limitations. Consequently, the releases of the heavy 
metals and cyanide in the wastewater treatment system discharges have 
contaminated the wetland area adjacent to the facility and Davy Creek. 

3. Wetland and Davy Creek: 

The wetland referred to is the area located just south of and across Elm 
Street from 0ECI. The wetland area receives the discharges of 0ECI's 
wastewater treatment system. These discharges flow through the wetland 
approximately 100 yards before reaching Davy Creek, a tributary to the 
Rock River. 

The wetland and Davy Creek may be considered a solid waste management unit 
because they have been continually used as a receptor for heavily 
contaminated effluent from the wastewater treatment system and contain 
heavy metal sludge deposits. Soil samples of the wetland and bottom 
samples of Davy Creek show a substantial evidence of electroplating 
sludges <F006) in both areas. In a study conducted in 1979, a sludge 
layer, ranging from 0.2 ft to 3.2 ft thick, was observed at the bottom of 
Davy Creek, and heavy metals in high concentrations were measured in the 
soil samples taken from the wetland. The above study and other studies 
indicate that the wetland and Davy Creek are a substantial source of 
contamination to ground and surface waters and should be included in any 
remedial investigation/feasibility study (RI/FS). 

4. Container Storage (Drums, Containers, and Rolloffs): 

The container storage areas identified in this section are subject to 
regulations under RCRA and Chapter NR 181. 0ECI did not submit the proper 
applications as a hazardous waste storage facility, and it never received 
an interim status from EPA nor an interim license from DNR for these areas. 

0ECI uses several areas to store drums, containers, and rolloffs. These 
areas can be identified as: 

The northern parking lot area, 

The area east of the site (east lot), and 



- 7 -

The area west of the site next to the wastewater treatment building 
(two old clarifier units at this location were used to store F006 
electroplating sludges) 

Inspections by DNR staff show numerous violations of NR 181 hazardous 
waste storage requirements. Continuous violations have been: 

Exceeding the 90 day storage limit and 

Storing hazardous wastes in open, improper, leaking, and unmarked 
containers 

OECI hazardous waste management resulted in continuous releases of 
contaminants to the environment in these storage areas. A summary of DNR 
staff observations during the inspections conducted between April 2, 1981, 
and April 28, 1986, is included in Attachment 4. 

KNOWN AND/OR SUSPECTED RELEASES: 

In 1972, OECI constructed the two unlined settling lagoons as the facility's 
wastewater treatment system. These lagoons are now nearly filled with 
electroplating sludges (F006) containing heavy metals. OECI has not yet made 
any attempt to clean the two lagoons which are a probable hazardous source of 
groundwater contamination. Further, the facility's numerous violations of it 
WPDES discharge permit limits and discharges of untreated electroplating 
wastewater have led to the contamination of the wetland area and Davy Creek 
with heavy metals. OECI did not operate nor upgrade its wastewater treatment 
system as it was approved in June, 1984, of Phase II plans and 
specifications. Spills from the wastewater treatment unit are well documented 
in DNR files. On October 14, 1985, a site inspection revealed that the final 
filters were bypassed, and wastewater was directly discharged out of the 
effluent pipe. On April 28, 1986, another site inspection documented 
untreated wastewaters discharging to the wetland. 

On April 8, 1986, the facility was inspected. At the time of inspection, it 
was documented that OECI was using the wastewater treatment sludge (F006) to 
seal the space (few inches) between the floor and the walls of the wastewater 
treatment system building. Due to spring thawing and rain, the hazardous 
sludges were carried out of the building and into the area adjacent to the 
building. Dead and impacted vegetations were observed around the building. 
Furthermore, spring thaw caused the snow, accumulated on the top of the 
uncovered full BFI container, to melt dissolving the sludge and spilling it on 
the ground. OECI did not report or properly clean-up the hazardous waste 
spillage. 

On June 10, 1986, there was an electroplating sludge spill (as was reported by 
OECI) which resulted in about 10 cubic yards of sludge being spilled onto the 
ground at the north lot. On July 14, 1986, BFI containers (holding 
electroplating sludges) were observed leaking by DNR staff violating hazardous 
waste storage and transportation regulations. Leaking liquid was observed on 
the ground around the containers. 



- 8 -

In 1979, a water quality verification study was conducted at Davy Creek (see 
Attachment 5). In that study, four stream sediment samples and three 